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® Aluminum Composite Panel

® Aluminum Core Composite Panel
® CEP Board

® ACP Tiles

® PVC Wall Panel

Guangzhou Goodsense Decorative Building Materials Co.,Ltd.



~ © Company Profile ®

Guangzhou Goodsense Decorative Building Materials Co., Ltd is one of the biggest
decorative building materials enterprises in China. It is specialized in producing
decorative building materials such as Aluminum Composite Panel, Aluminum Core
Composite Panel, CEP Board, ACP Tiles, PVC Wall Panel. Our company was founded
in 1996. The factory covers area of 140 thousand square meters, with nearly 500 people
of various kinds of advanced management, design development and production staff.
It has 12 advanced international technology production lines of aluminum composite
panels, which can produce two-meter width aluminum composite panel curtain wall,
with an annual production capacity of 15 million square meters ACP, and 5 million
square metersof ACCP. Goodsense production lines include the most complete
varieties, designs and colors in the field.

Goodsense is one of the first enterprises through the ISO9001/14001 International
Quality and Environmental Management System, and also one of the first enterprises
through China Building Materials Certification Center (CTC) in 2008. Products
tested by SGS, with every performance indicators fully meet the national standards.
Our company participates in Aluminum Composite Panel national standard, and is
the deputy director of the national aluminum composite industry branch unit. It was
awarded the Project Recommended Products, Guangzhou Famous Trademarks,
Chinese Famous Quality Products, The Industry's Most Influential Enterprises, Top
Ten Enterprises, The Enterprise of China Building Decoration Materials, National
System Quality Service Prestige AAA Grade Enterprise, eleven years in a row was
rated as Obey the contract and Treasure Credit Enterprise.

The company emphasizes highly on its brand image."GOODSENSE" "Jiejiegao",
"Zhengmao" have been selected as "Excellent Products in China". Company focuses
on ACP research and development, manufacture and innovation, adhering to the
quality policy of “people-oriented, technology leading”, “customer satisfaction is
the source of enterprise development” as the management idea, which will continue
to carry forward Goodsense spirit, based on south China, consolidate the central
plains, facing the whole country, expanding overseas, leading the latest trend of
decorative materials, becoming the first-class decorative building materials

enterprises in China, and creating world-class brand.
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Expert In Decorative Bullding Materials
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® Goodsense Factory Environment
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G 3 MATERIALS CO., LTD
GOODSENSE GUANGZHOU GOODSENSE DECORATIVE BUILDING MATERIALS €O 10

ACP Warehouse

Test Center
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Expert In Decorative Buflding Materials
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® Company Showroom
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Expert In Decorative Buflding Materials

® Aluminum Composite Panel

Product Overview

€ rATERRRSERERL W

Aluminium Composite Panel is a kind of compound material processed with aluminum plasitc panel
producing equipment. It takes chemical-disposed doped aluminum panel chemical disposal as the
facial material, and polythene plastic as the core material. The main coatings in aluminum skin are
Polyester and PVDF. ACP is easy to be maintained, cleaned, constructed and processed. It is a popular

decorative material.

Product Features

1. Favourable

2. Rich Colors

3. Various Thickness in Aluminum Surface
4. Wide range of Applications

Application

1. Buildingcurtain'wall and exterior wall

2. Interior decoration

3. Electrical panels, advertising signs and display stands
4. Industrial materials-and other fields

wso) e /A WS SGS C€

A2&B1 FR

PVDF Coating
Thickness:2mm-6mm
Width:1000,1220,1500,1550
Length: 1000-5800mm




Expert In Decorative Buflding Materials

® Aluminum Core Composite Panel

® Thickness: 3.0mm-4.0mm
® Width: 1220, 1500mm
® [ength: 1000-6000mm

The Aluminum Core Panel consists of two aluminum cover plates and
an aluminum core. The characters of this new material is composite
forming, smoothness, stability, good weather resistance and good
impact resistance. Because of its compound structure, it can be made
into many different shapes with high instillation efficiency, convenient
maintenance and easy cleaning. The Aluminum Core Panelis a new
range of material for private home, public building, headquarter

offices, factoryand so on.

Product Features

1.A2FR

2. Light weight, green and environmental protection

3. High strength and flatness

4. Good heat insolation and sound insolation

Application

1. Building curtain wall and exterior wall

2. Interior decoration

3. Special green materials for medical system
4. Advertising boards, sign boards, furniture

5. Electronics industry and other fields
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Expert In Decorative Buflding Materials
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® ACP Tiles

GOODSENSE ACP Tiles is unique luster,
rich colors, show personality, lead interior
decoration new high-end fashion.

Mosaic has marvelous varied pictures with three-dimensional, inspirational,
sensual and perfect color, making a small room feel active and full of energy.
Mosaic expresses intense contemporary feeling, and product cost is low,
benefit is big, installation is simple. Color mixture system could turn into
various new colors. In the metal color system, gold Mosaic and silver Mosaic

should be the representive of modern and advance.

INSTALLATION

Wall bodies must be flat and clean.
If apply on cement directly, water
proof painting is needed on the
surface, Only after the painting is
dry enough, then the installation
can begin.

Slightly different in colors may
happen in different batches
products. Please check the colors
before installation. Ifapply onthe
same wall, pls contactwith us to
match same batch products.

Stick Mosaic according to the

Peel off the protective film on back. A A
horizontal line.

Knock the surface of Mosaic gently
Clean the surface of Mosaic with a Remove the surface protective film with a plastic hammer,a crosatie is
soft cloth. after everything completed. mecessary between the hammer and
Mosaic.



Expert In Decorative Buflding Materials
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Waterproof Easy to Clean

® PVCWallPanel

e
' o
O-1947 AW

Processed and Antibacterial & Green Building
Installed Easily Mould Proof Materials

Application

-




Expert In Decorative Buflding Materials
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@® CEP Board

Application

[us
The Goodsense? CEP Board mainly used for advertisement
board, signage board, kitchen, doors and windows, office
partition, furniture, fan blade,etc

The research and development of GOODSENSE CEP board conforms to the national design
requirements for building energy conservation and green environmental protection, and plays
an important role in beautifying the city, saving energy and reducing emissions.

Product Features

CEP Board has a very good sound insulation, heat insulation, fire-proof,water-proof.
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CERTIFICATE OF REGISTRATION

Registration No.03818E03 1 10RSM
Organization Code/Unified Social Credit Code:
914401 147475583605

This is to certify that the Environmental Management System of

Guangzhou Goodsense Decorative Building Materials Co., Ltd.

Audit Address: No.2, Xizhuyuan, Yanjiang Road, Tanbu Town, Huadu District, Guangzhou City,
Guangdong Province/Registered Address: No.2, Xizhuyuan, Yanjiang Road. Tanbu Town,
Huadu District, Guangzhou City, Guangdong Province, China

has been audited to conform to
GB/T 24001-2016/1S0 14001:2015
For the whole process of

1 ivities in the production and
board, PC hollow plate

related envir
sale of alumi plasti

Date of Initial Issuance:2003-4-9
Date of [ssuance:2018-5-11 Date of Expiry:2021-5-11

R CERY,
oo "0

certified organization accepts at least one surveillance

period gf theeelificate n which the audit mark is
se fliow mer service by scanning QR code or visit www.wsf.cn
and www.cnca.gov. gt s yallgiE is and related services.

IS
A= m
World StariardsFer Cer ifrnt) Issued by : M

Add: Floor 8-2.5/6/ W ugtyaggfengiin
Haidian District, G @ TR,

AT

PR LA

WSF

1SO14001

This certificate will
audit annually within
i the designated

enter Inc.

hengmen Xidajie,

R
MANAGEMENT SYSTEM
CNAS C038-M

1ISO14001:2004
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CERTIFICATE OF REGISTRATION

Registration No.03818Q03 109R5M
Organization Code/Unified Social Credit Code:
914401147475583605

This is to certify that the Quality Management System of

Guangzhou Goodsense Decorative Building Materials Co., Ltd.

Audit Address: No.2, Xizhuyuan, Yanjiang Road, Tanbu Town. Huadu District, Guangzhou City,
Guangdong Province/Registered Address: No.2. Xizhuyuan, Yanjiang Road, Tanbu Town,
Huadu District, Guangzhou City, Guangdong Province, China

has been audited to conform to
GB/T 19001-2016/1S0 9001:2015
For the whole process of

board, PC hollow plate

production and sale of al plasti

Date of Initial Issuance:2003-4-2
Date of Issuance:2018-5-11 Date of Expiry:2021-5-11

tfg certified organization accepts at least one surveillance

ceptificate in which the surveillance audit conforming mark is
sfomer service by scanning QR code or visit www.wsf.cn
and related services.

Issued by : M‘,—

PE A

BFEEIA

R

MANAGEMENT SYSTEM
CNAS C038-M

enter Inc.

1ISO9001:2008



Test Report

_S_Gsf TEST REPORT TEST REPORT

No. : GZIN180500630CCM No. : GZIN180500630CCM
Date: May. 22,2018 Dats: May.22, 2018
Page: 1of 7 Page: 4of 7
CLIENT NAME:  GUANGZHOU GOODSENSE DEGORATIVE BUILDING MATERIALS CO., LTD. Rating:
ADDRESS: NO. 2 ZHUYUAN, WEST YANJIANG ROAD. TANBU TOWN, HUADU DISTRICT The National Fire Protection Association Life Safety Code 101, “Interior Wall and Ceiling Finish
GUANGZHOU, CHINA ©  Cassification”, has a means of classifying materials with respect to Flame Spread and Smoke Developed
E when tested in accordance with NFPA 255, (ASTM E84) "Method of Test of Surface Burning Characteristics
‘The following sample(s) was/ were submitied and identified on benalf of the ciient as: - of Building Materials™.
Sample Name: 1 FRACP
SGS Ref. No. : SDHG1805006658F8 The classifications are as follows:
Test Performed : Selected test(s) as requested by applicant Flame-Spread Index (FSI) ‘Smoke-developed Index(SDI)
Date of Receipt : May.07,2018 Class A 0-25 0-450
Test Period : May. 07,2018 10 May. 20, 2018 Class B 26-75 0-450
Ciass C 76-200 0-450
Test resul(s) : Please refer to the following page(s)
*7***""To be continued™™*"*" Conclusion:
Refer to the National Fire Protection Association Life Safety Code 101, *Interior Wail and Cailing Finish
Classification”, the submitied sample meets the requirement of Class A.
*#+42T5 be continued*******
Signed for and on behalf of
SGS-CSTC Standards Technical Services Go.Ltd
Guangzhou Branch
ChandierWu
Technical Engineer
"-“_"ﬁ:@“#_ e AR
-nn-h——m‘--qhn- s
Gzcem 009535
ll-HuMl‘—lm“hd-h l!lﬂ luwl%m W
Mambar of the SGS Group (SGS SA) Mamsat of the SGS Group (SGS SA)

_SBS o - SGS

- TEST REPORT
No. : GZIN180500630CCM No. : GZIN180500830CCM
Date: May.22,2018 Date: May.22,2018
Page: 3of 7 Page: 2of 7
Test Procedure; Test information:
Test Conducted:
B i Mt e Z ke This test was conducted in accordance with ASTM E84-15 Standard Test Method for Surface Burning
downstream of the bumer ports, and allowed 1o cool 10 105°F, a5 measured by the floor-embedded [ f Bulding
13feet from Atthis time the tunnel lid is raised and the test sample is 3
ledges of form ceiling 24 feet long, 12 inches above the & >
floor. The lid s then lowered into place.
Upon ignition of the gas bu the. is observed and y 15 seconds. Nanki .| FRACP
Flame spread distance versus time s plotted ignoring any flame front recessions. If the area under the curve (provided by sponsor)
{(A) is less than or equal to 97.5 min-fi, FSI = 0.515-A; If greater, FSI = 4900/(195-A). Smoke developed is Thickness | 4mm
dnnmhenbymwlmm»ummmm;;mmmmmmwmmm
k bt Introduction:
Test Results: The method, sauum-mueuw deTwh&m&xnmm-Mhnf
esig e under
e Flame-Spread index Smoke-developed Index codiio et cadliche: R Sivoioned
(Fsn (sDi) index (SDI).
FRACP 10 300 The purpose of this test method burning behavior of the the
flame spread along the specimen. H-mlmlﬂlnﬁmuwmmmm However, there
Observations of Burning Characteristics: is not necessarily
Flame Front: 2.5 feet maximum. Sample Preparation:
Time To Maximum Spread: 240 seconds.
Test Duration: 10 minutes. Prior 1o testing, the speci of 73+ 5% (23 3°C)
sweeeTo be conlinued™** -and arelative humidity of 50 £ 5%,
' of material. The sections were butted together during
testing to form the the test
chamber.
“+++*=To be continued™****

S 15. _.;.'?'*""
wﬁ‘ﬁ’l.m Hmmﬁvmhh Ii-hll\lmlm

X
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GzeeM 009537

oS0 o oy

L | bt S o | e st D oo e 510653 2155550 1 (36-200 82075000 L- ﬂhﬁbhhl“mﬁn_ 510063 1 2155655 1 (B6-201 BTS00 m"mﬂl
Sl gl ey Sl e [o-rn N Si0ee 106 KIS | - R0
Mamber of the SGS Group (SGS $A) Member of the SGS Group (SGS SA)

SGS A2 class fire-proof aluminum composite panel test report
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SGS

TEST REPORT
No. : GZIN180500630CCM
Date: May. 22,2018
Page: 5of 7
Graphical Results:
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Figure 1. Flame Spread Chart
“es+++To be continued-**++"**
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TEST REPORT

No. : GZIN180500830GCM
Date: May.22, 2018

Page: 6of 7
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Figure 2. Smoke Developed Chart
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No. : GZIN180500630CCM
Date: May. 22,2018
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SGS A2 class fire-proof aluminum composite panel test report
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SGS

Test Report

Test Report No. SDHL1805011354FB Date; Jun.05, 2018 Page 10f 5

GUANGZHOU GOODSENSE DECORATIVE BUILDING MATERIALS CO..LTD.
NO.2 XIZHUYUAN, YANJIANG ROAD, TANBU TOWN, HUADU DISTRICT, GUANGZHOU, CHINA

‘The following sample(s) was / were submitted and identified on behalf of the elient as:

Sample Description GRADE B FIRE-RESISTANCE ALUMINUM COMPOSITE PANEL
Sample Receiving Date  * May 24, 2018
TestPerformingDate - May 24, 2018 to Jun.05, 2018

Test Rnnlt-&ln a

Fi’edﬂmﬁwm of colmmcﬂﬂll wduumand

200 :
bulki ue-mw1 Classffication data from reaction to fire tests | Classification: B-s1, dO

Summ:
i Fwﬁnrﬂmdsws;olnawlum

Signed for and on behalf of
Shunde
SGS-CSTCCo, Lid.

: i SEaasy
A RN R
Frbns ..w—'z-g-f-.uw...._ SRS
S 'ﬁg’c‘ 142097
5 = (a7
#0-C5-BUSNRLAANSARLEMINRNISRATER-T RN W8 SXCS | (35-TSTI200560 | (B5-TET2806050 ¢ aqnchnagugoom
Member af the SGS Group (SGS SA)
Test Report No. SDHL1805011354F B Date: Jun.05, 2018 Page 30f 5

This classification has been carried out in accordance with EN 13501-1:2007+A1:2000.

Fﬂmbs;wvhur I } I |

The classes
Reaction to fire classification is based on the 7-step scale of A1 InF m-am is good and F is bad

Statement:
relate ‘a product under
mmnmlmmnmmwmanwnwmmpmmumnmmnmewdw mvw

This ¢ of the product.
The test ;unympanmamulng the product for the test, although it holds appropriate
references to the mamms production conirol that is aimed to be relevant to the samples tested and
that will provide for their traceability.

%
mwﬁﬁ?ﬁw bt
EE

o2 ﬁ_mmﬁv*mmwﬁ‘mw

e — s 1 e 7 .p%
8 BT ATRAS SORSTA SRS A4 FRR B, S | | Tz meune

Member of the SGS Group (568 SA)

SGS B1 class fire-proof aluminum

—2-05—

Test Report No. SDHL1805011354F 8. Date: Jun.05, 2018 Page 20f 5

TESTS AND RESULTS

perEN A E building
ments-Part 1: Classification usi from reaction to fire tesls. muemtmmummg

1. EN 1392&2010.” 2014 ﬂman to fire tests for building products-Building products excluding floorings.

exposed to rmal attack by a single burning Hem.

ENISO 1-1;25-?‘211100)&0 2011 Reaction to fire tests-lgnitability of building products subjected ta direct

impingement of flame-Part 2: Single-flame source test.

ﬂusp!dmmmhslsdh‘ebhnﬂng nce of at least 80 mm from the backing board.
Both wings were clamped al the top and the bottom.

Test Results:

ST
{— - FioRAaa (Wis) |

EN 13823:2010+A1:2014

Bosuls
794
4
4
8
s
No
o5
o

ENISQ 11925-2:2010+AC:2011
Exposure=30's.

Remark:

FIGRA-Fire rate index used for classification s
r&xumﬁrwms. FIGRAzMJ )
For the classes C and D, FIGRAMJ

LFS-Lateral fiame spread [m]

“THRugo.-Total heat release within 600 s [MJ]

SMOGRA-Smoke growth rate [m/s?]

TSPews-Total smoke production within 800 s [m?]

s o
i *‘ﬁ’v e
R T e R R .m,wmf;;;;r

L Immw 5200 1 (86-T572006608 |
¥ ANERN D
Membarof tha SGS Group (SGS SA)
Test Rspm No. SDHL1805011354FB Date: Jun.05, 2018 Page 4of5

Table 1 — Classes fire pr 1g floorings and linear pipe.

thermal insulation products..

Class Test method(s) ol crieria

Zrusey
ENISO1182° and | Ame50% a
FQU 8. M Blll‘hh!ld flaming)
a1l &
. Pe5a Mg o and
BTG PCS<1 aMyim2 ® and e
PCSs2 OMIrkg ®
ATS50°C, and
ENISO 1182+ or Ames0% cond =
t5205
and o
: : PCsss «
i SNISQiE Pcssamj;::: Pl =
PCSS3.0Mkg *
FIGRAs120Wis and 2
Smoke production 'and Flaming
EN 13823 LES<edge of specinen and Lol e
FIGRAS120Wis and
EN13823  and LFS<edge of specimen and Smoke prduetion 'ahd Flaring
THRE00s=7.5MJ ikt ot
B
EN SO 119252
Exposure =305 Fs<150mm within 60 s
FIGRAS250Wis and
¥ k ‘Smoke production ‘and Flaming
EN123  and | LFSdadto ofspucinen and Aidiiionod
c
ENE 'BO””;"' Fs<150mm within 60's
o Smoke production 'and Flaming
EN13823  and | FIGRASTSOWIS ool
D
e Fs<150mm wihin 80’5
EN IS0 119252
E o Fs<150mm wihin 20 s flaming droplets/paricies *
F | Noperformance determined

Mombar of the SGS Group (SGS S4)

composite panel test report



Test Report

Test Report No. SDHL1805011354FB Date: Jun.05, 2018 Page 5015
* For homogeneols | urnduetaandlmmm of ron-ho neous products.
i °Fw~anymbm 0 r
nPcsszoMJtm‘ provided that the product
nﬂmmammmmrhnfahsezs FIGRA < 20 Wis, and LFS < edge of specimen, and THReoo: < 4,0
MJ, and s1, and do.
= | ¥For any internal noi of products.
: "IFui;ieq“h;f ‘a&a development of proced: tem
3| phase of the the test ure, of the sn easurement system
£ mvawwmmummmm : 1. This may ina ion of the
; limit valu u-lhalmolm
5 | 1= SMOGRA = 30ms? and TSPuss = 50m? ; 52 = SMOGRA = 180 and TSPesss < 200m? 3= not s1 or
| 32
% | 900 = No flaming droplets/ particles in EN 13823 within 600 5
= d1-mﬂamlmwmmmmwwmnmmmﬁammhma
42=not d0 or d1.
'uﬂhupaver(
| Under conditions of surfaca flame attack and, if nd of the product, edge
flame attack.

SAMPLE INFORMATION AND PICTURES
Thickness: About 4mm
Mass per unit area:  About 6.

Aitmntinn:

Member of the SGS Group (SGS SA)

SGS B1 class fire-proof aluminum composite panel test report
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Test Report
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ntertek

Total Qualy, Assured.

GUANGZHOU
GOODSENSE
DECORATIVE BUILDING
MATERIALS CO., LTD

TEST REPORT

REPORT NUMBER
1904020055HF-001-R1

1SSUE DATE REVISE DATE
2019/4/22 2019/4/28

PAGES
6

DOCUMENT CONTROL NUMBER
LFT-APAC-SHF-OP-10k
© 2013 INTERTEK

ntertek

ol Qualty ssred.
Test Report

Issue Date: 2019/4/28 Intertek Report No. 190402005SHF-001-R1

Test items, Method and Resul
EN 135011+ A building elements - Part 1:

Ciassification using data from reaction to fire tests

1.1 HEAT OF COMBUSTION TEST
The test was conducted in accordance with EN IS0 1716, This test evaluates the gross heat of combustion
(Qecs) of products at constant volume in a bomb calorimeter.

1.2 SINGLE BURNING ITEM TEST

The test EN 13823, This he potential a
of afire, under ingle burning item near to the
product.
1.3 CLASSIFICATION CRITERIA
The determined in EN 13501 :2009. The class A2 with its
corresponding fire performance i given in the table below.
Table - CI to fir floorings and linear pipe
thermal insulation products.
[Class [Test Method(s) [Additional
PCS <3.0 MJ/kg * and
EN1SO 1716 IPCS <4.0My/m” "and
land PCS £4.0 My/m* “and
A2 PCs <3.0Mi/ke”
[FIGRA < 120 W/s and ik i
EN 13823 LFs < edge of specimen and 2
TR < 7.5 M) Flaming droplets/particles
Note:
a. For of roducts.
b, For any I of products.
<. For any internal bstantial component of duets.

d. For the product as a whole.
e Inthe last phase of the development of the test procedure, modificatians of the smoke measurement
system have been introduced, the effect of which needs further investigation. This may result ina

the limit vals pa for of production.
51= SMOGRA £ 30m?/s” and TSPgeq, < 50m’; 52 = SMOGRA £ 180m’/s” and TSP, S 200m’; 53 = not s1
ars2,
1,40 = no flaming droplets/particles in EN 13823 within 600s;
di=no isti than 10s in EN ithin 600s;
d2=notd0ordL.

Page 3of6

intertek A2 class fire-proof aluminum composite panel test report

S
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Intertek Testing Services Shenzhen Lid, Shanghal Fengsian Branch

ntertek Sp b o
Tel: 02161136116  Fax: 021-61189921
'Mi ‘Website: www.intertek.com

Test Report
Issue Date: 2019/4/28 Intertek Report No.  1904020055HF-001-R1
Applicant: DECORATIVE. 5€0., LTD

Applicant Address:  NO.2 ZHUYUAN, WEST YANJIANG ROAD, TANBU TOWN, HUADU DISTRICT,
GUANGZHOU, CHINA
Attn: Yunhua Duan

SUBJECT: Performance testing.
Aluminum Composite Panel (A2 FR)

Dear Sir,
This test report represents the results of our evaluation of the above referenced product(s) to the
contained in

4*0.5mm
Brand name: GOODSENSE

SAMPLE RECEIEVED: 2019/4/1
TESTED FROM: 2019/4/2 1o 2019/4/22
party, forany loss, expan
report Only the Clent bt of Ay e of
wly product,

LFT-APAC-SHF-OP-10k Version: 15-Aug 2018

Page2of6

inkertek
Test Report

Issue Date: 2019/4/28 Intertek Report No.  1904020055HF-001-R1

Test items, Method and Results:

2 RESULTS AND OBSERATIONS
Methed Parameter Result
Facing coating, My/m" 07
Aluminium substrate, Mi/kg a
Adhesive film, M/m’ 20
EN 1SO 1716:2010 PCS Leoid "’mm”::/h% ::
Alarminium substrate, M/kg 0
Battom coating, Mi/m’ 01
The whole product, M/ke 22
FIGRAG W5 0
THReomm . M) [
5, m <Edge of specimen
" i SMOGRA, m’/s* [
TSPegge, M’ 23
Mo flaming droplets/particles accur
Flaming draplets/particles e i W’;s
Note
1. Testitem * was conducted facility, located at Guangzhou.

2. Per EN 13823, the samples were free standing at a distance of 80mm from the backing board. Backing
board was a 12mm thick calclum siticate board. The density of the calcium silicate board was 900kg/m”.

3. The infarmation of each component of the product was declared by applicant, see below table.

Gayer o Wass per uni area Thickness
i r:m ot Material of each Layer (p ey )
i Faing coating. 60338 0025
2 Aluminium substrate 13100 0.450
3 Adhesive fim 00465 5050
3 Core material 57000 3000
5 Adhesive fim 00465 0,050
c Aurninivm substrate 13100 0.430
7 Bottom coating 00160 G008

Pagedof 6




Test Report

intertek ntertek

“Total Quality. Assured. Total Quality, Assured.
Test Report Test Report
Issue Date: 2019/4/28 Intertek Report No,  1904020055HF-001-R1 boene B i iR TR
SEUmSHCTIoN APPENDIX: SAMPLE RECEIVED PHOTO
The classification has been carried out in accordance with EN 13501-1,
[ ¥ire behaviour T T smoke production [ ] _Flaming broplets_|
A2 [ s ] 1 -1 a7 ]

Reaction to fire classification:  A2-s1, d0
4 Test Photos of EN 13823

Back view Core material

Facing coating Adhesive film Bottom coating
REPORT AUTHORIZED
When signed with physical or electronic signature, the contents of this repart have been prepared and
approved per Intertek's quality process in accardance with ISO 17025.

Before test (Long wing) Before test {Short wing)

Name:  Sally Xie

Title: Reviewer oject Engineer j

oR
First issue Tod Qian Sally Xie
| 1904020055HF-001-R1 | 2019/4/28 | Addbrandlogo | Tod Qian salyXie |
|
After test {Long wing) After test (Short wing)
PageSof6 PagaBol6
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Test Report

TeL021.61136116  Fax 02161189921
c Ry it Webshie: www interiek.com

Test Report
s =
Guangzhou Jixin g, EIERBGGET
Xi a n D e c o ra t i o n Applicant: Guangzhou Jixin Xiang Decoration Building Materials Co,, td.
g Applicant Address:  No. 2, Yanjiang road, huadu district, Guangthou, Guangdang province
Building Materials
g SuBlECT: Performance testing
Three-dimensional composite aluminum plate
co-, I-tdt Db,

This test report represents the results of our evaluation of the above referenced product(s) to the
the followi i
TEST REPORT
J ni

ntertek mﬁﬁek R o ol ey

Atn: Hua Du

$1810300025HF 0017002 40048

REPORT NUMBER
1810300025HF-001
SAMPLE RECEIEVED: 2018/10/2%
ISSUE DATE TESTED FROM: 2018/10/30 TO  2018/11/16
2018/11/16
;
A @
PAGES i s @1
6 = %
(&
'DOCUMENT CONTROL NUMBER En é’;
LFT-APAC-SHF-OP-10k ol k aaeh : %3
© 2018 INTERTEK report. us entiery. Any use of the &g
product
Py rod
LFT-APACSHE-QP- 10k Version: 15-Aug2018
Page 2016
Total Qualiy. Assured. Total Qualty. Assured.
Test Report Test Report
Issue Date: 2018/11/16 Intertek Report No.  1810300025HF-001 Issue Date: 2018/11/16 Intertek Report No. 1810300025HF-001
Test items, Method and Results: Test items, Method and Results:
EN i 12009 Fire of d building
elements - Part 1: Classification using data from reaction to fire tests 2 RESULTS AND OBSERATIONS
1.1 HEAT OF COMBUSTION TEST ‘Method Parameter Result
‘The test was conducted in acsordance with EN 15O 1716, This test evaluates the gross heat of combustion Facing caating, Mi/m” 04
(@) of products at constant volume in a bomb calorimeter. Aluminium substrate, Mi/kg [
Adhesive film, W3/m’ 21
1.2 SINGLE BURNING ITEM TEST 3 [
§ ) § ENISO1716:2010 | PCS Cet bl VTR
‘The test was conducted in accordance with EN 13823, This test evaluates the potential contribution of 3 Adhesive film, M/m 21
product to afire, under a fire lating a single burning item near to the Aluminium substrate, MJ/kg 0
product. Bottom coating, M/m’” 0.1
The whole product, MJ/kg 13
13 CLASSIFICATION CRITERIA FIGRAG o, , W/s [
The determined in ith EN 1 12009. The class A2 with its THRsoo,, M 04
corresponding fire performance is given in the table below. @ s, m <Edge of specimen
Table - Class of reaction to fire products excluding linear pipe 7 SMOGRA, m’/s” 0
thermal insulation products. TSPeggs. m* 22
5 5 - = =
lass [Test Method(s) Classification criteria [Additional classifications Pl ot/ farticas No flaming dmt:\]:«;égn:mdes occur
PCS £3.0 Mi/kg * and e
15
01728 eI 1. Test item marked with * was canducted at the external approved facilty, located at Guangzhou.
and PCS <0.0 Mfm’ “and
a2 Ipcs <3.0 Myfkg® 2.Per EN 13823, the samples were free standing at a distance of 80mm from the backing board. Backing

board was a 12mm thick <alcium silicate board, The density of the calcium sificate board was 300kg/m".

IFIGRA < 120 W/s and

|smoke e
En 13823 LS <edgeof specimenand | T0e Production “and . - 3. Theinformation of each component of the product was declared by applicant, see below table. m
s £ M Flaming droplets/particles = E,(
Note: R yer No. s Wass per unit area Thickness
e Teodists:and of products: (from face to back] i) (kg/m) {mm)
b.Forany pstantial of product 1 Facing coating 00338 0025
¢ Forany internal bstantial d 2 Aluminium substrate 13100 0.480
d. Forthe product a3 a whole. 3 ‘Adhesive film 00465 0050
e. In the fast phase of the of 7
4 Core material 0.7600 2850
system have been introduced, the effect of which needs further investigation, This may resultina -
. 5 Adhesive film 0.0465 0.050
parameters for  the smoke production. = T =
51=SMOGRA £ 30m"/s" and TSPeao, < SOm’; 52 = SMOGRA < 180m?/s” and TSPyes, < 200m’; s3 = not s1 Sl Ll e
oy 7 Bottom coating 00160 0.080
f.d0= ineN :
d1.= no flami ist than 10s in EN i ;
d2=notd0ordL.
Page 3016 Paged of 6
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Test Report
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ntertek

Total Quality Assured.
Test Report
Issue Date: 2018/11/16 Intertek Report No.  1810300025HF-001
3 CLASSIFICATION
The tian has been carried out in accordance with EN 13501-1.
[Fire behaviour | T Smoke productian T [ Flaming bropless |
[~ B | [[a] o

Reaction to fire classification: A2 - 51, d0
4 Test Photos of EN 13823

Before test (Long wing)

After test (Long wing)

intertek A2 class fire-proof aluminum core composite panel test report

Before test (Short wing)

After test (Short wing)
PageSol6
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ntertek

“Total Quasity. Assured.
Test Report
Issue Date:

2018/11/16 Intertek Report No. 1810300025HF-001

APPENDIX: SAMPLE RECEIVED PHOTO

Section view

Facing coating
REPORT AUTHORIZED

When signed with physical or electronic signature, the contents of this repart have been prepared and
approved per Intertek's quality process in accordance with IS0 17025.

Adhesive film Bottom coating

Tod Qian
Project Engineer

Title: Reviewer

1810300025HF-001

2018/11/16] First issue Tod Qjan Sally Xie

Page ol




Test Report

Test Report

‘GUANGZHOU GOODSENSE DECORATIVE BUILDING MATERIALSCO. LTD.
NO. 2. YANJIANG ROAD. HUADU DISTRICT, GUANGZHOU, GUANGDONG PROVINCE

No. SDHL1811025739H1-02 Date: Jan.21, 2019 Page 10of 16

The identified an behalf of the client as:
Sample Description : CEP BOARD.
I Sample ReceivingDate  : Nov.08, 2018
TestPerforming Date  : Nov.12, 2014 to Dec.06, 2018

For further detalls, please refer (o the following page(s)

‘Signed for and on behalf of
‘Shunde Branch
SGS-CSTC Co, Lid,

Peler 2
Approved signatory

P

Member of the SGS Groun {SGS SA)

Test Report No. SDHL1811025739H1-02  Date: Jan 21, 2019 Page 3 of 16
Average
value: 6.65
©o Nimm
(Front) |~ Minimum
1 value: 6.24
: Nimm
Average
value; 2.84
co Nimm
(Reverse) [ Minimum
Refer to GBIT 224122016 o i
g | PealStongliol | o ion6.7.2 & GBIT 2790- e i1
180°(Front)
1995
s Mo
(Front)
value: 388
Mo Nimm
(Reverse) [~ Minimum
value: 380
Nimm
2 :::::; GBIT 224122016 Section 67.5|  No visible change Pass
Av :
Thickness of v:::e i
=T ‘GBIT 224122016 Section 6.3 - I
Aliminium Panel Winimum
= 0.38mm

S e e et

e T A e e o S

e e e et S

RN R R S o P
i B www&mu (B6-TETIZ2B05888 1 [86-7 VAR o2
v Fereek e e o s ©

Member of e SGS Group (SGS SA)

e any,

Test Report No. SDHL1811025739H1-02 Date: Jan.21, 2019 Page 2 of 16
Test Result Summary.
1 ‘GBIT 22412-2016 Section 6.4 Pass
z Tickness GBIT 22412-2016 Section 6.5.2 T
: L:;::‘ GBI 651 :
5| Diagonal Difference | GBIT 224122016 Section 65,3 Pass
6 | Edge Straightness | GBIT 22412-2016 Section 654 Pass
i3 Fiatness. GBIT 22412-2016 Seclion 6,55 Pass
8 | Impact Resistance SETZAIZE0Is ghotan 6 FO RIS cracking or peeling Pass
GBIT 1732-1993
Part1 Hydrochioric Acd
Resistance of | GBIT 22412-2016 Section 6.6.7 No visible change. Pass
Coating
9 | Oiresislance of | GBIT 22412-2016 Section 6.6.6 &
Novisible change: Pass
coating ‘Section 6.6.7
Alkall resistance of | GBIT RO 6B8E |\ >
coating GBIT 8076-2008 2
Chemical Soivent
10 | Resistanceof | GBIT Section 66.11 | No Pass
Coaling

e m"‘t“.'
"m.... % 8 St or
S wamsiot o S Lamias e dm Bt
157186
U | e e R S e Sk O 5030 1 (86-757122B09888. 1 (86 W OMEO com.on.
Member of the SGS Group (S5 SA)
Test Report No. SDHL1811025739HI-02 Date: Jan.21, 2019 Page 4 0f 16
14| Adesenal | GBIT22412:2016 Secton 6.6 5[ Advesion tesig: Raing0 |
Coating & GBIT 92861998 (See note 2) o
Flexbility of
15 GBIT 22412-2016 Section 6.6.4| ~ Flexiblity of coating: 0T Pass
Coating
16 | Glossiness /L g TR 2000 BN Glossiness: 1.8 Pass
6.6.38 GBIT 9754-2007
= = .
- iiace Pencl GB/T 224122016 Section = =
Hardness 6.6.2 & GBIT 67382006

. Average value: 23.0 5 m

GBIT 22412-2016 Section
18 | Coating Thickness Pass
o 661 8GBIT 4957-2003 | Minimum value: 17.0um

Pat2 | 1 o, EN 13501-1:2007+A1:2008 Classification: B-s1, d0 !
performance
Forfurther detalls please refer page(s)

AT R T

e nnm....... SR it

T b i R B
T B A A S e et e

157188

e

Momoer of the SGS Group (S35 54)

SGS CEP Board panel test report



T

est Report
R ———

Test Report No, SDHL1811025739HI-02  Date: Jan.21, 2019 Page 501 16
- Testinformation:
é Sample description: See photos.
Part 1:
g No. |  Testitom Mathod Condition | Resulti | "o O] o onchuston
1 Test(s) Tost(s) GBIT 22412
E = Appearance GBIT 2016 Size: ‘No visible ST Fary
: Quaity | Section 6.4 500x500x10.0mm defect
H GaTZ24122016 | Se:
H Ticknass 1 '
i Secton 6.52 500%500x10.0mm | 00™™
3 Tengih GBIT 224122016 | Size: 500.10mm 7 7
3 Width Section 6.5.1 500%500%10.0mm | "500.17mm 7 T
Diagonal | GB/T 224122016 | Size:
<5mm
° Difference. | Section 6.6.3 5004500x10.0mm Lok Fa,
Edge GBIT 224122016 | Size,
=<1imm/m
2 Straightness | Section 6.5.4 500x500%10.0mm i e
% GBIT 224122016 | Szo. A B e
Section 6.5.5 500%500%10.0mm (o
> Size; 75%50%10 Omm
GBIT 224122016 | Drop diameter: &
8 o Section 6.6.6 & GBI | 12.7mm - 9| s20igem Pass
0 | 4raz-003 Drop weight: 1kg L]
Height: 20cm

(1471371441, 0 et G OmestonnNaS o

Test Report No. SDHL1811025730H1-02  Date: Jan.21, 2019 Page 6o 16
Require of
No. Test Te Conclusion
item | Testis)Method | Testis) Condition Rosuls) | o e
Hydrochioric e
Acid GBIT 22412-2016
100x100x10.0mm visible change
Resistance - | Section 6.6.7 Contact time: 24h fact P
of Coating
O | GBIT 224122016
(D2%(viVHCIAR)
© | ronstarcaiof | Secton 668 & Engroos | N0 Visblechange o chonam Pass
coating | Section 6.6.7
kel | GBI Z2AT2 006 | oot caldum
rosistance of | Section 6698 | MOronde: No visible change Pass
coating | GBIT 8076-2008 | e
| Chemical Size
4o | Sovent | GBT224122016 | 430x100x10.0mm No visual No visual e
Resistance | Section 6.6.11 Solvent: Butanone substrate substrate
of Coating Load: 1000g

Test Report

Membar o the SG5 Group (565 54)

No. SDHL1811025739H1-02 Date: Jan.21, 2019

Page 7 of 16

No. | Testitem

Test(s) Method

Test(s) Condition

Resultis)

Conclusion

s

180" (Front)

Referto GBT
224122016
Section8.7.24
GBIT 2790-1995

width:25mm
Test Speed:

i

value: 665

Nimm
(Front) | Winimum

(Reverse) [ Minimum

Mamber of the SGS Group (8GSSA)

e

Member of tha 535 Group (565 5A)

‘Test Report No. SDHL1811025739Hk02  Date: Jan.21, 2018 Page 8 of 16
Require
No. | Testitem | Test(s)Method | Testis) Condition Result(s) of GBIT | Conclusion
22812
Size:
200%200%10.0mm
Hotwater | G 224122018 | S TOON No
2 Sal675 O8£T, 2n—nenral| Novblachsnge | Pass
‘cooling to room
temperature in the
distiled water
Meabrsart by dow | T 08
Thickness display micrometer and iy 2 '
- of | GBIT 224122016 | eddy cument method mm :
Aluminium | Section 6.3 Laboratary % 03
Parel envionment: 2342, | MMM | '
50:6%RH e o
Spacing: Tmm
GBIT 22412-2016 | Tape: 3M* 600 Adhesion
Adhesion of
14 Section 6658 | Laboratory testing: Rating0 | Rating 0 Pass
Co%t03 | Gery o2ss-1908 | envionment: 2342C. | (Soa note 2)
505%RH

SGS CEP Board panel test report
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i
3
H
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Test Report No. SDHL1811026739HI-02 Date: Jan.21, 2019 Page 9 of 16
Require of
No. | Testitem | Tost(s)Method | Test(s) Condition Result(s) GBIT | Conclusion
22412
Laboratory
¥ nvicanment: 2342, | Flexibilty of
4 | Plenbilty of | GBIT 22412:2016 | envico ty A
Coating | Section 6.6.4 50+ 5%RH coaling: 0T
T - bending
Taboratory
GBIT 224122016 | environment: 2321,
16 | Glossiness | Section663& | 50+5%RH Glossiness: 18| <10 Pass.
GBIT 97542007 | Light source: standard
C lignt source
Labaratory
Surface | GB/T 22412-2016 | environment: 23.+2°C, pe.
17 | Pencl | Section662& |S0=S%RH >H8 Pass
(Seanote 3)
Hardness | GBIT 6739-2008 | Pencil: Milsubishi®
Load: (750+10) g
Eddy current method | Average value:
. =16um
GBIT 224122016 g
18| S8 | goonseta Pass.
‘Thickness environment: 232, [ inimum
GBIT 4857-2003 >14um
50+6%RH valug: 17.04m
Note: 1. All samples were tesied after fim removal
2 In the GBIT 6266, the best

3. According to GB/T 6739-2006, 8H is the hardest. 9B is the softesl.
98-88-7B-68-58-48-38-2B-8-HB-F-H-2H-3H-4H-5H-6H-TH-8H-0H

Test Report

No. SDHL1811025739HI-02 Date: Jan 21, 2019

Page 11 of 16

1 T
4878 S4UNREARSEAPATINENN YENT4N-47 RNS BN, S | B6-T5TEOSS

i

!:; f?g
i

E
|

Marrber o e S08 Grows (SGS A

Test Report No. SDHL1811025738HI-02 Date: Jan.21, 2019 Page 1001 16

i
1
i
I
3
i

Mambar of the 5G9 Group (BGS 8A)

Test Report No. SDHL1811025738H1-02 Date: Jan.21, 2019 Page 12 of 16
Part2:

TESTS AND RESULTS

Test Condusted:
This tast 1s conducied as per EN 13501 products and buikding
elements-Part 1. : followi

1. EN 13823:2010+A1:2014 Reaction to fire tests for bulding products-Bullding products excluding floorings:

exposed to the thermal attack by a single buring item

2. ENISO 11925-2:2010+AC:2011 Reaction lo fire tests-lgntabilty of building products subjected to direct
impingement of flame-Part 2 Single-flame source test.

H
'
i

Mounting and fixing (For EN 13823:2010+A1:2014);
The specimen was lested free standing al a distance of at least 80 mm from the backing board
Both wings were clamped at the top and the boitom.

JTest Results:

Test method ‘Number of tests
95.7
95.7
12
EN 138232010+A1:2014 3 89
146
Yes
= & O 9 No
EN IS0 11925-2:2010+AC:2011 1z Yes
=30s No

Remark:

FIGRAFire wis]
For the classes A2 and B, FIGRAsaMJ

For the classes C and D, FIGRA: M

LFS-Lateral

TSPeonr-Total smoke production within 800 s (m?]

|

1571
o 1 -7 1 s
7 BTRREAANADVESINENE VERTSR-7BIN B8, 850 | 5 15TRE6 | BS-TSTINSHR 4 wngncon

Marmbar ofhe $08 Grous (508 SA)

s

SGS CEP Board panel test report
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Test Report No. SDHL1811025738MH1-02 Date: Jan.21, 2019 Page 13 0f 16

Classification and direct field of application:
This classification has been carried out in accordance with EN 13501-1:20074A1:2000.

Classification;
Fire bahaviour | T Smoke tion T T Flami

B | s 1 = | - 0
The classes jiven in Table 1.

i is based on the Al 10 F. where A1 is good and F is bad
Statement:
The fest results relate 1o the behaviour of the ofa the particular of the
test: they to ng the potential fire hazard of the produet in use.
Waming:
This

the product.
3 , play In sampling the product for the test, although it holds appropriate
s factory thatis ai and

that wil provide for their raceabilty.

Test Report No. SDHL1BI1025739H1.02  Date: Jan21, 2019 Page 14.f 18
Table 1 — Classes of reaction to Pipe
Ciass dditional

ENISO 1182+ and -

Al

ENISO 1716 -
EN SO 1182 or -
ang

A2 ENISO 1718 -

‘Smoke production 'and Flaming
EN13823 dropesiparices
‘Sioke produstion and F
EN1823  and prek il
B
N ozs2! | Fastsomm witin 605
FIGRA<250Wis and
EN13823  ond | LFS<edge of specimen and SRR as e
c
o maasa! | Festsommwitins0s
‘Smoke production and Flaming
A EN13823  and | FIGRASTSOWS i
ENISOMEEZ. | Fsctsommwihing0s
€ o2l | Fastsommwitin20s flaming dropiets/particies

T

Marmber of the 505 Group (G5 SA)

Test Report No. SDHL1811025738H1-02

Jan.21,2019 Page 150f 16

| F Iuopumm-m-ﬂmm

TFor FT

aPCS 52,0 MJim? , provided that the product

Aaihor (o g e o1 N 13833 FYORA = 20 i i CFS < g of spachman, and THEGrm £ 410
MJ. and 51, and d0.

*For the product as a whole.

Y s e -
have been introduced, the effect of which This may | the
fimit the smoke production.

1= SMOGRA s 30m¥s? and TSPeao < 50m* ; 2 = SMOGRA < 180m¥/s? and TSPeoss S 200m?; 53 = not s1 or
82

particles in EN

di=no longer than 10 8 in EN i
@2 =notd0 or di.
Joninal he e o EN 150.11025-2 gslt 1 8 2 epstoatin
" Pass = no igniion of the paper (no ciassification):
F-lswndlt-n-w(ﬂdmhﬂm)
'surface flame attack and, if appropriate to the end-use application of the product, edge

i
il

i

Mernbarofthe 5GS Groun (SGS 8A)

%.,EZ'F“"'“‘“-" iy oot et Ao )
—ﬂ"‘%- o e e, T S e et

et e A R e g b

[on 8. e e mmilﬁ. Jyevni

k Mamber of the SG5 Group (SGS SA)

Test Report No. SDHL1811025730H1-02  Date: Jan.21, 2019 Page 16 of 16

3 SAMPLE INFORMATION AND PICTURES
Thickness: _ About 10mm
Mass per unit areai  About 6, 2kgim?

Before Test (EN 13823)
Remark:

Ju.m 2019

. SDHL181 01, Dec 21, 2018, was modified on
included:

Thbl-lnoenilewm ‘SDHL1811025739H1-01 ummm-—hn-dm
Dee21,2018. And the original test reparis (paper and electronic) are

***End of Report™**

rones o o e 'pm-_ P

Mamber of e SGS Group (805 SA)

SGS CEP Board panel test report
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Guangzhou Goodsense Decorative Building Materials Co.,Ltd.
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Guangzhou Goodsense Decorative Building Materials Co.,Ltd.
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Guangzhou Goodsense Decorative Building Materials Co.,Ltd.
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